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Good Morning Ron,

Please see attached leak Test Certificate for the Gage (33483) @ State College job site.
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Troxler Electronic Laboratories, inc.
3008 Cornwallis Rd., P.O. Box 12057
Research Triangle Park, NC 27709
Tel; (877) 876-9537 Fax: (319) 4852250
License: NC 032-0182-1
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JOHN SEELY

V.E. ENGINEERING

8 SCKILLING ROAD LL4
HUNT VALLEY, MD 21031

LEAK TEST CERTIFICATE

DEVICE:

Model: 3440 Serial No: 33483
SEALED SOQURCES:

Serial No, Weasure Date  Nuclide GBq mCi

750-9021  01/31/2002 £S-137 0.296 8

47-29325  08/06/1999 AM-241:BE  1.48 40
LEAK TEST ANALYSIS:

Sample collected on: 12/12/2006
Sample analyzed on: 12/18/2006 at 12:46:00 PM

Analyzed by: HARRY P. PENDLETON JR.

ALPHA BETA-GAMMA
Converslon factor {cpm/Bq) 1.28E+01 2.028+01
Background measurement {cpm) 0 ’ 27
Sample measurement (cpm) o] 34
Activity (Bq) < MDA < MDA
Min. Detectabie Activity (Bq) 41E-01 T 1.3E+00

This certifies that the leak test results are;

M Less than 185 Bq (0.005 uCi) T) Greater than 185 Bq (0.005 uCi)
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